24” PLANER P-7-3
MODEL RC-63D snN 1008 & HIGHER

AA D E I—TA Part No. 1344296

A Pentair Company MODEL RC-63N sn 388 & HIGHER Revised: 1/10/00

11 (2]
112 (2)

113 (6)

Page 1/P-7-3/FPB



REPLACEMENT PARTS

S=C pART NUMBER ~ DESCRIPTION REE. pART NUMBER  DESCRIPTION
NO. NO.
1 428-08-121-0001 DUST COLLECTOR 82 1243496 (DIN 934) M10 HEX NUT
2 1246013 (DIN 833} M6 X 12MM HEX HD SCR 83 438-02-314-1008 MOTOR, 3PH, 10HP, 60HZ, 200/440V
3 904-01-010-1604 5/16" FLAT WASHER (MODEL RC63D ONLY)
4 428-08-031-0001 COVER 83A  438-02-314-1029 MOTOR, 3PH, 15HP 60HZ, 200-220/440V
g 1349443 WARNING LABEL {(MODEL RCE3N ONLY)
6 428-08-072-0003 CHIP DEFLECTOR PLATE &84 1243496 (DIN 834) M10 HEX NUT
7 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR &5 1243502 (DIN 125) M10 FLAT WASHER
8 1330433 WARNING LAREL 86 1246099 (LDIN 931) M10 X 50MM HEX HD SCR
9 1330772 TOP COVER 87 428-07-005-0002 MOTOR PLATE (MODEL RC-630D ONLY)
10 1246052 (DIN 912) M10 X 35MM HEX SOC HD SCR 87A 428-08-072-0004 MOTOR PLATE (MODEL RC-63N ONLY)
15 1246061 (DIN 1481) M8 X 36MM SPRING PIN 88 428-07-106-0006 MOTOR BASE SHAFT
16 1246057 (DIN 912) M12 X 35MM HEX SOC HD SCR 89 1246036 (DIN 933) M10 X 60MM HEX HD SCR
17 1246065 (DIN 7980) M12.2 LOCK WASHER Q0 1243502 (DIN 125) M10 FLAT WASHER
18 428-06-112-0001 ADJUSTING NUT 91 428-07-104-0017 WASHER
19 1330696 SPRING 92 1246198 (DIN 912 M10 X 60MM HEX SOC HD SCR
20 1246041 (DIN 914) M8 X 15MM HEX SOC SET SCR 93 428-07-133-0001 V-BELT (572MM O.C}
21 1243549 (DIN 816) M6 X 12MM HEX SOC SET SCR 94 428-07-133-0002 V-BELT (SET OF 3
22 428-08-088-0010 SUPPORT (LEFT) a5 428-08-130-0001 MOTOR PULLEY
23 428-07-010-0003 BLOCK W/BUSHING (RIGHT) 96 428-07-104-0014 WASHER
24 1246044 (DIN 913) M8 X 30MM HEX SOC SET SCR a7 1246035 (DIN 833) M10 X 30MM HEX HD SCR
75 1243308 (DIN 934) M8 HEX NUT a8 1243526 (IHIN 125) M8.4 FLAT WASHER
L A28.07-088-0002 LIMITER 89 1246016 (CHN 933) M8 X 25MM HEX HD SCR
27 1246056 (DIN 912) M8 X 12MM HEX SOC HD SCR 100 1243496 (DIN 934) M10 HEX NUT
28 428-08-079-00072 KEY 101 1246074 (N 812) M10 X 3I0MM HEX S0OC HD SCR
29 1330773 OUTFEED ROLLER 102 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR
30 4728-07-0789-0001 KEY 103 428-08-123-0001 PANEL
31 428-07-010-0004 BLOCK W/BUSHING (LEFT) 104 438-01-017-0172 SWITCH W/OFF BUTTON
35 428-07-312-0002 BLOCK W/BUSHING 105 438-01-0170173 SWITCH W/ON BUTTON
(MODEL RC-63D ONLY) 106 428-08-305-0001 BASE ASSY, INCL:
35A 1330150 BLOCK W/BUSHING 107 428-07-137-0001 NAMEPLATE
(MODEL RC-63N ONLY) 108 422-28-079-0015 RIVIT
36 428-07-080-0001 INFEED ROLLER 109 1246075 (DIN 1481) M8 X 24MM SPRING PIN
37 428-07-079-0002 KEY 110 428-07-055-0004 GUIDE
40 428-08-116-0001 GASKET (SEE NOTE A} 111 1246065 (DIN 7980) M12.2 LOCK WASHER
41 428-07-112-0021 ADJUSTING SCR 112 1246172 (DIN 912} M12 X 45MM HEX SOC HD SCR
472 428-07-122-0005 SPRING 113 1243526 (DIN 125) M8.4 FLAT WASHER
43 1243320 (DIN 912 M10 X 50MM HEX SOC HD SCR 114 1246017 (DIN 933) M8 X 30MM HEX HD SCR
44 428-08-089-0005 SPRING SUPFORT 115 1246016 (DIN 933) M8 X 25MM HEX HD SCR
45 1243398 (DIN 834) M8 HEX NUT 116 428-07-104-0010 WASHER
46 1330005 CONNECTING ROD SUPPORT 117 428-06-084-0001 SLIDE
47 1330004 CONNECTING ROD 118 428-06-134-0002 SPROCKET
48 1330003 CHIPBREAKER SEGMENT 119 428-06-104-0002 WASHER
49 1243398 (DIN 934) M8 HEX NUT 120 1246013 (DIN 833) M6 X 12MM HEX HD SCR
50 1246044 (DIN 913) M8 X 30MM HEX SOC SET SCR 121 428-07-104-0023 SPACER
51 428-08-036-0001 CHIPBREAKER SEGMENT 122 1246090 (DIN 84) M6 X 30MM CHEESE HD SCR
572 428-08-106-0001 CHIPBREAKER SHAFT 123 1330774 PANEL (MODEL RC-63D ONLY)
53 428-08-104-0003 SPACER 123A 1330775 RANEL (MODEL RC-63N ONLY)
54 428-07-108-0002 SUPPORT ROD
- 3‘332321323332 552:5; NOTE A: GASKET IS SOLD AT ONE (1) LENGTH WHICH MUST BE
57 478-07-108-0003 KICKBACK ROD CUTTO CORRECT LENGTH AND MOUNTED WITH CONTACT CEMENT.
58 428-07-017-0007 BUSHING |
&0 428-07-088-0003 STOR NOTE B: SEE DIAGRAM BELOW FOR CORRECT CHAIN SELECTION.
61 428-07-112-0003 NUT
62 428-07-122-0003 SPRING R r - |
63 428-08-089-0011 SUPPORT (RIGHT) - ?/ O B
84 1246049 (DIN 963) M8 X 25MM FLAT HD SCR | O T ssrpsrsnnifon i
65  428-07-104-0002 WASHER ] O\ (6) § E J
66 428-08-134-0003 SPROCKET N i il N’ -,
67 428-08-323-0001 CHAIN, 69 PITCHES, INCL: (SEF NOTE B} & o5
68 428-07-135-0003 MASTER LINK (T A Y 55
&9 428-07-135-0005 OFFSET LINK %
70 428-07-134-0006 SPROCKET
71 428-08-323-0002 CHAIN, 62 PITCHES, INCL: (SEE NOTE B}
72 428-07-135-0007  MASTER LINK - 4030
73 428-07-134-0005 SPROCKET -
80 428-08-084-0001 BELT TIGHTENER
81 428-08-071-0003 PIN

Page 2/P-7-3/FPB




AYE

201 (2
208- \

279

283
282
280
268
?72 231 fﬁﬁ
26? 274
268 M 295
294
~293
223 334:E?;:\~%%ﬁﬂf
2?5
268

Page 3/P-7-3/FPB



REF

REPLACEMENT PARTS

REF.

*.""'6““"“ PART NUMBER DESCRIPTION NO FART NUM DESCRIPTION
200 12460872 (DIN 912) M 10 X 35MM HEX SOC HD SCR 241 428-07-350-0001 KNIFE GAGE, INCL.
201 1243360 (DIN 7980 M10.2 LOCK WASHER 247 1246185 (DIN 1481) M5 X 40MM SPRING PIN
* 428-08-312-0001 CUTTERHEAD ASSY, CONST OF: 250 428-07-104-0005 WASHER
{MODEL RC-63D ONLY) 251 1246049 (DIN 963) M8 X 25MM FLAT HD SCR
205 1330667 (DIN 9331 M 12 X 30MM HEX HD SCR & 428-07-351-0001 GEAR BOX ASSY, CONST OF:
206 428-07-104-0008 WASHER 252 428-07-074-0002 PLUG
207 428-07-130-000 PULLEY 253 428-07-104-0003 WASHER
208 1246068 INT RET RING 254 1246048 (DIN 963} M8 X 20MM FLAT HD SCR
205 428-07-017-0001 BALL BEARING 255 428-07-130-0002 PULLEY
210 428-08-010-0003 BEARING BLOCK (LEFT) 256 1246055 (DIN 912) M6 X 50MM HEX SOC HD SCR
211 428-08-045-0001 FILLER 257 1243331 (DIN 812) M6 X 40MM HEX SOC HD SCR
212 1330693 GASKET (SEE NOTE C} 258 428-07-056-0001 GASKET
213 1330471 YOKE (LEFT) 259 1246070 (DIN 912) M6 X 30MM HEX SOC HD SCR
214 1246053 (DIN 812) M8 X 25MM HEX SOC HD SCR 260 428-07-031-0003 GEAR BOX
215 428-08-071-0001 PIN 261 428-07-116-0001 O-RING
216 1330472 PRESSURE BAR 267 428-07-017-0004 BALL BEARING
217 1330470 YOKE (RIGHT) 263 428-07-104-0004 WASHER
218 428-07-079-0003 KEY 264 428-07-051-0001 GEAR
219 428-07-012-0001 CUTTERHEAD 265 920-04-022-4014 BALL BEARING
220 428-07-112-0001 SCR 266 428-07-116-0004 O-RING
221 428-07-004-0001 LOCK BAR 267 428-07-116-0002 O-RING
227 22606 KNIVES (SFT OF 4) 268 820-04-020-5348 BALL BEARING
223 428-07-122-0001 SPRING 269 428-07-051-0003 GEAR
229 428-07-112-0004 SCR 270 428-07-079-0004 KEY
230 428-07-122-0004 SPRING 271 428-07-051-0002 GEAR
231 1246040 (DIN 913) M10 X 10MM HEX SOC SET SCR 272 428-07-051-0004 GEAR
232 1246069 EXT RET RING 273 428-07-051-0005 GEAR
233 428-08-010-0002 BEARING BLOCK (RIGHT) 274 428-07-079-0005 KEY
204 22608 NEVWMAN WHITNEY CUTTERHEAD ASSY, INCL: 275 428-07-116-0003 SEAL
(MODEL RC6E3N ONLY) 278 428-07-074-0003 PLUG
208 1330667 (DIN 933) M12 X 30MM HEX HD SCR 277 428-07-031-0004 REAR GEAR BOX COVER
2086 428-07-104-0008 WASHER 278 1246143 (DIN 1481) M8 X 40MM SPRING PIN
207 428-07-130-0001 PULLEY 279 428-07-071-0004 SPRING PIN (INSTALL WITH LOCTITE)
208 1246068 INT RET RING 280 428-07-071-0003 (DIN 1481) M8 X 60MM SPRING PIN
209 428-07-017-0001 BALL BEARING 281 428-07-112-0008 NUT
210 428-08-010-0003 BEARING BLOCK (LEFT) I8 428-07-122-0006 SPRING
211 428-08-045-0001 FILLER 283 428-07-071-0004 SPRING PIN
212 1330693 GASKET {SEE NOTE () 284 1246114 (DIN 934) M16 HEX NUT
213 1330471 YORE (LEFT) 285 1246065 (DIN 7980) M12 2 LOCK WASHER
214 1246053 (DIN 812) M8 X 25MM HEX SOC HD SCR 286 1243476 (DIN 934) M12 HEX NUT
215 428-08-071-0001 PIN 287 1246004 (DIN 912) M6 X 16MM HEX SOC HD SCR
218 1330472 PRESSURE BAR 288 1246077 (DIN 1481) M6 X 14MM SPRING PIN
217 1330470 YOKE (RIGHT) 289 428-07-104-0008 SPACER
218 428-07-079-0003 KE'Y 290 428-07-104-00086 SPACER
224 1340252 KNIFE SEGMENT, SHORT JACK (SEE NOTE D) 201 428-07-089-0003 PIVOT
225 1340250 FULL KNIFE SEGMENT, (SEE NOTE D) 267 428-07-112-0007 SCR
228 428-07-112-0023 TORX SCR, (SEE NOTE E) 293 428-07-067-0002 HANDLE
227 1340251 KNIFE SEGMENT, SHORT CARBIDE, 294 428-07-106-0002 SCR
(SEENOTE D) 295 1246058 EXT RET RING
228 428-07-036-0003 DEFLECTOR RING
240 1330270 GAGE BLOCK * NOT SHOWN ASSEMBLED

NOTE C: GASKET IS SOLD AT ONE (1) LENGTH WHICH MUST BE CUT
TO CORRECT LENGTH AND MOUNTED WITH CONTACT CEMENT.

NOTE D: KNIFE GRINDING SERVICE IS AVAILABLE FROM DELTA. SEE
PRODUCT INFORMATION BULLETIN #25 FOR COMPLETE INFORMATION.

NOTE E: TORQUE TO 250 in-ibs.

Page 4/P-7-3/FPB



404 (3)
362 (2)~ 405 (3)~
361

Page S/P-7-3/FPB



REPLACEMENT PARTS

REF. PART NUMBER DESCRIPTION REF. PARTNUMBER DESCRIPTION
NO. NO.
" 1330469 TABLE AS5Y, CONST OF: 331 428-08-089-0004 SUPPORT PLATE (RIGHT)

(MODEL RC-63D ONLY) 332 1330448 BRACKET (LEFT)
300 428-07-055-0002 TABLE GUIDE (REAR, LEFT) 333 1246041 (DIN 914) M8 X 15MM HEX SOC SET SCR
301 428-07-055-0001 TABLE GUIDE (FRONT, LEFT) 334 1243497 EXT RET RING
302 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR 335 428-07-07 1-0006 PIVOT PIN
303 428-07-089-0003 SUPPORT PLATE (LEFT) 336 1330454 BAR
304 1243456 (DIN 934) M6 HEX NUT 337 1243476 (DIN 934) M12 HEX NUT
305 1246002 (DIN 84) M6 X 12MM CHEESE HD SCR 338 1330453 PIN
306 1330450 PLATE 339 1330455 BAR
307 1330458 KNOB 340 1330456 ADJUSTING NUT
308 1246009 (DIN 913) M8 X 10MM HEX SOC SET SCR 341 1246137 (DIN 913) M5 X 8MM HEX SOC SET SCR
309 1330464 PLATE 342 1330457 LOCK NUT
310 428-07-132-0003 SCALE 343 1330465 SCR
311 422-28-079-0015 RIVIT 344 1330459 WASHER
312 1330463 TABLE 345 1330482 TABLE ROLLER
316 1243476 (DIN 934) M12 HEX NUT 346 1330466 SHAFT
317 1246195 (DIN 933) M12 X 60MM HEX HD SCR 347 1320106 BALL BEARING
318 1246032 {DIN 933) M8 X 50MM HEX HD SCR 348 1330447 BRACKET (RIGHT)
319 1243398 (DIN 834) M8 HEX NUT 349 1246009 (DIN 913) M& X 10MM HEX SOC SET SCR
320 1243526 (DIN 125) M8.4 FLAT WASHER 351 1246021 (DIN 963) M5 X 10MM FLAT HD SCR
321 1246016 (DIN 833) M8 X 25MM HEX HD SCR 352 428-08-055-0006 TABLE GUIDE (LEFT, REAR)
324 428-07-055-0001 TABLE GUIDE (RIGHT, REAR] 353 428-08-055-0003 TABLE GUIDE (LEFT, FRONT)
325 428-08-055-0002 TABLE GUIDE (RIGHT, FRONT) 354 428-08-055-0005 TABLE GUIDE (RIGHT, REAR)
326 1330776 POINTER 355 428-07-055-0004 TABLE GUIDE (RIGHT, FRONT)
327 1243507 (DIN 84) M4 X 10MM CHEESE HD SCR * 1330010 TABLE RAISING ASSY, CONST OF:
330 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR 361 428.-07-122-0012 SPRING
331 428-08-089-0004 SUPPORT PLATE (RIGHT) 362 1243446 (DIN 5401) 6MM STEEL BALL
332 1330448 BRACKET (LEFT) 363 428-08-328-0001 CLUTCH ASSY. INCL:
333 1246041 (DIN 914) M8 X 15MM HEX SOC SET SCR 364 1246184 (DIN 1481) M3 X 20MM SPRING PIN
334 1243497 EXT RET RING 365 428-07-089-0014 SUPPORT
335 428-07-07 10006 PIVOT PIN 366 428-08-067-0001 CLUTCH LEVER
336 1330454 BAR 367 1243496 (DIN 834) M10 HEX NUT
337 1243476 (DIN 834) M12 HEX NUT 368 428-07-067-0010 LEVER
338 1330453 PIN 369 432-07-138-0005 HANDLE
339 1330455 BAR 370 428-08-134-0001 SPROCKET
340 1330456 ADJUSTING NUT 371 1243301 EXT RET RING
341 1246137 (DIN 913) M5 X 8MM HEX SOC SET SCR 372 428-08-089-0002 REAR GEAR SUPPORT W/BUSHING:
342 1330457 LOCK NUT 373 1246016 (DIN 933) M8 X 25MM HEX HD SCR
343 1330465 SCR 374 428-07-051-0012 GEAR (20 TEETH)
344 1330459 WASHER 375 428-06-079-0003 KEY
345 1330482 TABLE ROLLER 376 428-07-079-0008 KEY
346 1330466 SHAFT 377 428-08-106-0002 WHEEL SHAFT
347 1320106 BALL BEARING 378 428-07-051-0011 GEAR (22 TEETH)
348 1330447 BRACKET (RIGHT) 379 428-07-106-0011 SHAFT
349 1246009 (DIN 913) M8 X 10MM HEX SOC SET SCR 380 428-07-079-0008 KEY

* 1330468 TABLE ASSY, CONST OF: 381 428-07-051-0012 GEAR (20 TEETH)

(MODEL RC-63N ONLY) 382 428-08-051-0003 GEAR W/PINS & BUSHING (35 TEETH)
300 428-07-055-0002 TABLE GUIDE (REAR, LEFT) 383 428.08.106-0003 CLUTCH SHAFT
301 428-07-055-0001 TABLE GUIDE (FRONT, LEFT) 384 478.07071-00009 DN
302 1246045 (DIN B4) M6 X 10MM CHEESE HD SCR 285 428.08-078-0001 KEY
303 428-07-089-0003 SUPPORT PLATE (LEFT) 386 12460892 (DIN 814) M6 X 6MM HEX SOC SET SCR
304 1243456 (DIN 934) M6 HEX NUT 387 428-08-051-0004 GEAR W/PINS & BUSHING (39 TEETH)
305 12460072 (DIN 843 M6 X 12MM CHEESE HD SCR 388 428-07-104-0020 SPACER
306 1330450 PLATE 389 1246176 (DIN 931) M8 X 80MM HEX HD SCR
307 1330458 KNOE 390 1246110 (DIN 1481) M6 X 24MM SPRING PIN
308 1246009 (DIN 913) M8 X 10MM HEX SOC SET SCR 391 428-08-089-0001 FRONT GEAR SUPPORT W/BUSHINGS
309 1330464 PLATE 392 1246131 (DIN 933) M8 X 60MM HEX HD SCR
310 428-07-132-0003 SCALE 393 428.08-134.0002 SPROCKET
311 422-28-079-0015 RIVIT 394 1246181 EXT RET RING
312 1330463 TABLE 305 1341235 (DIN 84) M4 X 12MM CHEESE HD SCR
316 1243476 (DIN 834) M12 HEX NUT 306 1330651 BRACKET
317 124619% (DIN 933) M12 X 60MM HEX HD SCR 307 133060872 CHAIN SHOE
318 1246032 (DIN 833) M8 X SO0MM HEX HD SCR 398 428-07-031-0014 COVER
319 1243398 (DIN 934) M8 HEX NUT 308 1246177 (DIN 84) M4 X 6MM CHEESE HD SCR
320 1243526 (DIN 125) M8.4 FLAT WASHER 400  428-07-023-0002 CHAIN, 109 PITCHES, INCL: {SEE NOTE B)
321 1246016 (DIN 933) M8 X 26MM HEX HD SCR 401 478.07-135-0007 MASTER LINK
324 428-07-055-0001 TABLE GUIDE (RIGHT, REAR) 402 4280 7-135-0001 OFFSET LINK
326 1330776 ROINTER 403 428-07-079-0009 KEY
327 1243501 (DIN 84) M4 X 10MM CHEESE HD SCR 404 1246053 (DIN 912) M8 X 25MM HEX SOC HD SCF
330 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR 405 1246157 (DIN 7880) M8.1 LOCK WASHER

* NOT SHOWN ASSEMBLED

Page 6/P-7-3/FPB



#/ﬂﬁﬂ? )
502 (4) e
' 497 468 (4)~

| 486 (2) 469 (4)~
495 (2)1\4?0 (?2)~f”i;;;}’

.y
;!
X

rmu-'-l-l-'-n--l-l-:-u-u-n-ﬁ-'

W
¥
74
T ﬁ{&\ )
':_'.n.-i

)
LY
%
£
?.;f
;fi

&

,;,f-ihﬂ WV 0 e

§

Pt od
5
o J

F

—
¥

Y N
o B X R B F N _F

e A e e o = = — T .

3
2
4
*
xv#
.
Ty

““-h‘-
»
i,

Eﬁaﬂ_
"L.
)
b
af a m#-\f

—
.nlr""..

531 (18)y

f .
.._._I_I..-"'I e, ] e,
930 (43 [ ™ s .
I-“H‘“-,_l ey , - ] W
: ) ] !
. ) h, .
e

N
s T
L x N U F
-~
kY
%
~
%
LY
A
-
N

“r'ﬁi{ = %ﬁ"“ -
A
LY
LY
k
Y
W
il

L P P

Page 7/P-7-3/FPB



REPLACEMENT PARTS

REF, | REF,
NO. PART B iPTIO NO. ¥ R DESCRIPITI
450 1246019 (DIN 833) M10 X 35MM HEX HD SCR 491 1330462 LIMITER BAR
451  428-07-089-0005 SUPPORT 491A 1330694 (DIN 913) M10 X 20MM HEX SOC SET SCR
452  4728-07-104-0010 WASHER 495 1243395 (DIN 934) M5 MEX NUT
453 1246017 (DIN 933) M8 X 30MM HEX HD SCR 496 1246102 (DIN 125) M5 .3 FLAT WASHER
454 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR 497  438-01-008-0051 COVER
455  428-07-104-0011 WASHER 498  438-01-011-0060 INSULATING PAPER
456  428-07-088-0001 RING 498  428-07-111-0002 STUD
457  428-07-031-0005 GUARD 500  438-01-018-0056 TERMINAL STRIP
458 1330487 ELEVATING SCR ASSY (FRONT) 501  428-08-031-0002 ELECTRICAL BOX COVER
460 1330488 ELEVATING SCR ASSY (REAR) 502 1246045 (DIN 84) M6 X 10MM CHEESE HD SCR
462  428-08-104-0004 ADJUSTING NUT 503 1243394 (DIN 84) M5 X 10MM CHEESE HD SCR
463  428-08-031-0009 COVER 504  428-08-072-0001 ELECTRICAL PLATE
484 1246122 (DIN 912) M8 X 16MM HEX SOC HD SCR 505 1246016 (DIN 933) M8 X 25MM HEX HD SCR
465  428-07-074-0001 DRAG PLUG 506 1246157 (DIN 7980) M8.1 LOCK WASHER
466 1246011 (DIN 913) M& X 20MM HEX SOC SET SCR 507  428-08-089-0012 ELECTRICAL BOX SUPPORT
467  428-08-089-0008 SUPPORT 508 1243496 (DIN 934) M10 HEX NUT
468  428-07-017-0007 THRUST BEARING 509 1243398 (DIN 934) M8 HEX NUT
469  428-07-031-0006 COVER 510 1243526 (DIN 125) M8.4 FLAT WASHER
470 1246016 (DIN 933) M8 X 25MM HEX HD SCR 511  428-07-089-0007 BRAKE SHOE ASSY
471 428-07-112-0014 SCR STOP NUT (FRONT ONLY) 512 1243496 (DIN 934) M10 HEX NUT (EMO)
472 1246010 (DIN 913) M8 X 16MM HEX SOC SET SCR 513  428-07-071-0008 PIN (EMO)
473  428-07-017-0009 BALL BEARING 514  428-07-059-0003 HINGE (EMO)
474  428-07-109-0001 FITTING 515 1243496 (DIN 934) M10 HEX NUT (EMO)
475 1246060 (DIN 1481) M8 X 32MM SPRING PIN 516  428-08-059-0001 HINGE (EMO)
476 1246054 (DIN 912) M8 X 20MM HEX SOC HD SCR 517 1246064 EXT RET RING (EMO)
477 428-07-106-0004 WORM GEAR, INCL. 518 1246054 (DIN 912) M8 X 20MM HEX SOC HD SCR
478 1246181 EXT RET RING 518  428-07-067-0006 KNOB
479  428-07-079-0006 KEY 520  428-08-031-0007 COVER (UPPER, LEFT)
480  428-07-017-0008 BUSHING 521 1246070 (DIN 912) M6 X 30MM HEX SOC HD SCR
481  428-07-134-0007 SPROCKET 522 1246066 (DIN 931) M10 X 70MM HEX HD SCR
482  428-07-104-0013 WASHER 523 1243496 (DIN 934) M10 HEX NUT
483 1246016 (DIN 933) M8 X 25MM HEX HD SCR 524 1243502 (DIN 125) M10 FLAT WASHER
484 1310105 (DIN 933) M8 X 16MM HEX HD SCR 525  428-08-031-0005 COVER (LOWER, LEFT)
485  422-30-079-0006 WASHER 530 1330036 HINGE ASSEMBLY (CMO)
486  428-07-100-0002 WHEEL 531 1243456 (DIN §34) M6 HEX NUT (CMO}
487 1246123 (DIN 912) M8 X 70MM HEX SOC HD SCR - 428-06-101-0001 10 X 13MM OPEN END WRENCH
488  428-08-031-0008 COVER (UPPER, RIGHT) 428-07-101-0001V 1/2" X 9/16" OPEN END WRENCH
488  428-08-031-0006 COVER (LOWER, RIGHT) - 428-07-101-0002 6MM HEX WRENCH
490 1246072 (DIN §12) M10 X 80MM HEX SOC HD SCR " 422-29-101-0002 4MM HEX WRENCH
“* NOT SHOWN

STANDARD SAFETY EQUIPMENT
in order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Deita Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the customer
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center at

the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta
Technical Publications Department or through your local service outlet.

Page 8/P-7-3/FPB



